% CREALITY

Ender 3D Printer User Manual
SDITEN#N{E A i%BE P

Ender-3 Max




Content gz

Dear Consumers,

Thank you for choosing our products. For the best experience, please read the
instructions before operating the Printer. Our teams will always be ready to render you
the best services. Please contact us via the phone number or e-mail address provided
at the end when you encounter any problem with the Printer.

For a better experience in using our product, you can also learn how to use the Printer
in the following ways:

View the accompanied instructions and videos in the Storage card.

Visit our official website www.creality.com to find relevant software/hardware
information, contact details and operation and maintenance instructions.

SRR SAF:

TEE BRI =M™ 0. N T BERS 8, BEEERZ A FARIRZR AR,
HPRIRRIR BRI TH TR
BUAR= LA AR 2 A BRI RBIARSS - R A IR P RICE (AR, BRI
PR AR MV EIE. S A THITE R,
AT GBI IAIB0 a, LR UM BT A ZURBUS &R (EAIR
FBALAE ARt ER R AT LUITE iR P BIAB R SR A IR AR R AT
BB =B/ www.cxsw3d.com ER LIEFH OIS = B MIFHABX BB ARG R
BREREIRERFEREE.

Notes
{EFZNAN

Assemble the 3D Printer

483 3D FTENMN

Use the 3D Printer

£/ 3D FTENL

Level the Platform
BEEL

Load Filament

EE]

Start Printing
FRIAFTED




4

1.Do not use the printer any way other than described herein in order to avoid personal injury or property damage.

2.Do not place the printer near any heat source or flammable or explosive objects. We suggest placing it in a well-ventilated, low-dust environment.

3.Do not expose the printer to violent vibration or any unstable environment, as this may cause poor print quality.

4.Before using experimental or exotic filaments, we suggest using standard filaments such as ABS or PLA to calibrate and test the machine.

5.Do not use any other power cable except the one supplied. Always use a grounded three-prong power outlet.

6.Do not touch the nozzle or printing surface during operation as they may be hot. Keep hands away from machine while in use to avoid burns or personal injury.

7.Do not wear gloves or loose clothing when operating the printer. Such cloths may become tangled in the printers moving parts leading to burns, possible bodily injury, or printer damage.
8.When cleaning debris from the printer hotend, always use the provided tools. Do not touch the nozzle directly when heated. This can cause personal injury.

9.Clean the printer frequently. Always turn the power off when cleaning, and wipe with a dry cloth to remove dust, adhered printing plastics or any other material off the frame, guide rails, or
wheels . Use glass cleaner or isopropy! alcohol to clean the print surface before every print for consistent results.

10.Children under 10 years of age should not use the printer without supervision.

11.This machine is equipped with a security protection mechanism. Do not manually move the nozzle and printing platform mechanism manually while booting up, otherwise the device will
automatically power off for safety.

12.Users shall comply with related nation and region’ s laws, regulations and ethical codes where the equipment or produced prints by it is used, and users of our product shall not use
aforesaid products to print any end-use products,objects,parts or components or any other physical prints that violate the national or regional laws, regulations and ethical codes where herein

referred product and produced prints by it is located.

LIBNERERERRAREE RN ERER AN, BRERBIN S HEMN K,

2B MR ANBEEZ NGB RS HRNE, BRAVRET BN, R DLBIFIER;

3VBDRHTENR B RS AA S E M A RERITE N, MRS R TENTTENRE;

A BUUERI TN, DRGNS K EEMA IR

SVEMERRSIEPEAEMT RERANE, BEAAYMHNERE, BRIELFTEEEHE AN = FLIERE;

6. IB/DEFT ENA T (FRSIZARGIRE LU IRER, LRI LE IR 200, ERA B E;

TOBDIER N SR M FE L), LI A shER Sy A S ERHERME N FIENTIEA S ;

8 TEATENSER G MBI FI Ak RR BB T AR BK ERFEMBIET %, BIEMNED BB FARBEL, LB HI2%5;

O\ B~ R, EHITERTERIEA T, BT RHTENMMIN S EE, BEREFSHITEIMEL S5 L2,

10\ FHRTEL0Y LI LE, B0 R B AR K ENER TEREN, URERABHE;

1L AHIRE R2RPIE], B7DEFHRES T F o REB TRk SATENF S48, BNIRE S BB XAERR,

12 ERENETIRETT N R 518 & FIE I RABN B R KA BOE R OEM, 1 TIRGETR, MR EAHE M~ RTENEERETH” RS IR EFMEMRARME S,
R IER R R o




Product Introduction

RERN

1 XE-axis kit XEShA {4 :
2 X-axis limit switch X3giPR{IFF % :
3 Print platform $TENE S :
4 Z-axis limit switch ZEPRITFF % X
5 Nozzle kit Bk EH :
6 Z-axis passive block Zih#gEnR :
7 Screen B R 1
8 Knob switch FESHFF X :
9 Power supply Bi& :

10 Power switch and socke EBIRFFXRIEE
11 Filament detector BRI

12 Extruder HH#

13 E-axis motor EEEH]

14 Coupling Exhas

15 Material rack and material tube K2 KR E
16 Z-axis motor ZHHEEHL

17 Machine base 41 38/FEE

18 Y-axis motor YihEB#




Equipment Parameters

Basic Parameters &7 #

RESH

Model | S Ender-3 Max
Print size | BRELR T 300x300x340mm
Molding technology | BZY A FDM
Number of nozzle | Bik#2 1

Layer thickness | {TENRE

0.1mm-0.4mm

Nozzle diameter | IIEE R

Standard | #5EC 0.4mm

XY axis precision | ¥5E +0.1mm
Filament |4TENATEL ®1.75mm PLA
File format | 23318 STL/OBJ/AMF

File Transfer| 4TEN =,

USB/SD card |f#f&-R AT ENSREXHFTED

Compatible slicing software | B & H 4

3D Creator Slicer, Repetier-Host, Cura, Simplify3D | A8 =41 2+ Repetier-Host. Cura. Sirnplify3D

Power specification | BRI

Input | %I\ :AC 115/230V 50/60Hz Output | $it:DC 24V

Total power | BIhZE 350W
Hotbed temperature | AFEE <100°C
Nozzle temperature | IR E <250°C
Resume printing function | BrEB4i4T Yes| B

Filament sensor | #fHi)

Standard | #7EC

Dual z-axis screws | X Z3HLHF

No | Rszi%

Language switch | 1& & L)t

English | ¢

Computer operating system| EBRR{E RSt

Windows XP/Vista/7/10/MAC/Linux

Print speed | ¥TENIRE

<180mm/s, 30-60mm/s normally | <180mm/s,iE & 7930-60mm/s

BL Touch | B&hEF

Optional | ¥EA2




Parts List
TEEE

O rack |8z x1

e Gantry frame | #7752 x 1

© rrinter base | EEELAM x 1

e Spool | £ x 1

e Filament | ##t x 1

/ AN . N
Z5> Tool list TRBAS
e M4x25 hexagon socket x 2 @ M5x10 hexagon X 2 @ M5x65 socket head x 4 | e Storagecard & x 1
ﬁ button head screws ﬁ socket button head cap screws L card reader
M4x25p 75 f Bk iR 4 screws M5x65 75 f ElAE Sk 4R 4 D s eznss e
MSXLOPI7 <A FEISk B4 A
—r Wrenches and x 1 Metal blade x 1 Diagonal pliers x 1 Needle x 1
M escrewdrivers Ed=t )| @ B0 / @ &
! . RFMIFELT]
3 QQuick connect buckles x 2 @ Nozzle x 1
IR i
-

\

*Tips: the above accessories are for reference only, please refer to the physical accessories!
AR UEEREHEEE, EUSYE!



E] Install the Gantry Frame =iz

Put the gantry on the base, tighten and fix it with 4 M5*65 combination screws.
FR4TIM5* 657 F B IR 2 IR E FIREE L 3T R ERE

© cantry frame | 172X 1

|

@ M5x65 socket head x4
cap screws

M5x65M 7N A B kiR 22



Install the Power Supply zz=E

2 Fix the gantry frame with 2 M4*25 hexagon socket flat head screws.
F28IM4* 2575 AP EKBLE F IR EITREE,

Power components x 1

FIRAA M

M4x25 hexagon socket x 2
button head screws
M4x257< AT B ki




3 Install the Screen
DRETR

1
e Screen kit | EREAM x1

]

@ M5x10 hexagon socket x 2 |
button head screws

M5x10R7<fFE KR




Install the Spool Holder

RERI

D}

x1

#o
=

o Spool | #B1E x1

O rock | 1



Replace the Platform
BHTA

Power off the printer, the equipment is in shutdonw—condition;
After the hot bed is cooled, turn off the clamps on the front
platform, then the glass board can be replaced.

RHTENHERE | IRELQRTFRIRES ; RAFEEE, ¥opEETEaRLA%
F, HEHTRIBIRER,




X. E. Z-axis motor port

X E.ZHEEHED

10

X< Z-axis limit swi

Xo ZHHPRAIFF X

Filament detector

g ol

Cable Connection g#siEs

Connect X, E, Z-axis stepper motors according to the yellow label on the 6-pin (4 wires) port.

TREREX E.ZH S B

1R im0 _E B BRI T IEREX ZHR I X,

=D

e Power cord

| BB x1

tch

Connect X, Z-axis limit switches according to the yellow label on the 3-pin (2wires) port.

$%BR6-pin (41RLL) WO L B @RER
#%H83-pin (2

Caution

local mains (115/230V)

@®Connect the power cord and turn the power

switch to position 1.

OEZ MV REMN CREN AR,
(115/230V)

OMRAEERBETRIER, FTHEREMIRR,

O ERAIRA TG RIRA RIRE 1 1LEI AT A

Do not connect or disconnect the cables

when the machine is powered on.

HilEHBRR, E7ERNMRTERE .

@Select the correct input voltage to match your

@®Damage can occur if voltage is set incorrectly.

picture).

The flat cable must across from under basic profile and
behind the material rack, otherwise it will cause the
problems of lack of wire length, (as shown in the left

HEADTMNREEM TARMRELSFE, SNESHL
BRETERE GIEEFR) o




7 Level the Platform
BEEL

Make sure the nozzle returns to origin and turn off the motor. During the leveling process, please do not touch the Teflon tube and nozzle cable.
WINBIERZIRER, SRIXEEN; BEFIEd, EREm kL E R .




12

1. Move the nozzle near the top of the leveling nut. Screw the nut and adjust the distance between the nozzle and the printing platform. The distance is about 0.1mm.

(Thickness of a piece of A4 paper)
2. We can use a piece of A4 paper to assist in leveling, so that the nozzle can just scratch the A4 paper. Adjust the leveling nuts on the four sides in turn until you can feel

the slight resistance from the nozzle when pulling the A4 paper.
3. Test the distance between the nozzle and the print platform is enough or not. Repeat the above steps 1-2 times if necessary.

LRSS TRE LA MNE. IToRE, BT aBEE—ERTHLERTS, BELR0.1mm, (—KAEHERE)
2. AR AR A —SKAALRAEBNE T, EIERERISF RETEAAR EF ERIR. ORI NAE EETESHIET, R EITERIEIAIER ERRE
3T atEEREEEE, WEVENEE ERPEIL-2R,

3R BV PR,

adhere to the platform.
the filaments are not extruded sufficien-
tly, and the nozzle is damaged to result
@ inplug. It' s easy to scratch the printing

platform.
DRI S & A, A BT A R, Mt 545,
AR ENGTENF A,

The even filament adheres right on the
platform.
S FEMBTHME S, NIFISEFE £

The nozzle is too far away from the ':_ I_‘_"
platform, so the consumables can not .
The nozzle is too close to the platform,
FrETRETT | BT A AT, MR HIE T A L




Preheat
SR

Method 1

Auto Home

Note: The Ul information is only for reference, the actual Ul may be different. & : RENMEE, LFRLAUIAE,




14

Preheat
ﬁﬁ#l,

VAN

Method 2

Freheat FLA Conf

BiEZ

Note: The Ul information is only for reference, the actual Ul may be different. 2 : REEEE, SLIRLUIN .




When you wait for the temperature to rise, hang the filament over the filament holder.

HEBETRE LT, IERMIEERSRE.

The end of the filament should be placed as shown
in the picture to smoothly load filament.

7T IRFITE AL A B R IR (1L B R AN E P Ro

15



16

Load Filament =

When the temperature reaches the target temperature, press the extruder spring, insert the filament into the small hole of the

extruder until the position of the nozzle, and waiting to the filament flows out at the nozzle, which means that the filament has been
loaded.

LRERE BRREN IR HYRE RFEMBASEIV L EEREUE, FE TR L GEM R L AR THEM B LR T M.

Tips: WNfe EHRFEH?
FE— TESEFTHAMEFEM BT, AR EEN, BEFEMIRENSHE N L,

Tips: How to replace the filament?
1. Cut filament near the Extruder and slowly feed new filament until they are fed into the new filament.
2. Withdraw the filament quickly and feed the new faliment after nozzle preheated and filament pushed a little forward.
FEZ RS, BREM TR — TG, RERMEFEN, BIEMEN.




Start Printing
FHAFTED

12

=

A rarie g

wrdkcode

L]

ol wlan beha b h

Aorrn o Traee -

i

Torvewnd a bt
EERT R

77

3. Select language—Next—Select your machine—Next—Finish.

o

T mETE

Crealiy Ender-3 ax

Crealty Ender-3 Max

1. Double click to install the software. | R {F

2.Double click to open the software. | {TFF %

Bl i

I J

e A e e R et

3MRREFIE S — Next—>IEEZEXT AN E —>Next—Finish, 5ERIEE.

- -b:

Crmsbity Haoes

4.0pen Creality 3D slicer — Load (Read file) — Select file.
AR =4 R —Load GRENX ) ~IEHE X o

. Adeive g
B 9% R kvt 41

17



18

Start Printing
13 FFAATED

>>

6.Insert the storage card — press the

knob — select the menu — the file to

5.Generate G-code, and save the gcode file to storage card. be printed.
5 G R RERIEEE BAEER>R TR ERRE -2
FTENRSC {4
File names must be Latin letters or numbers, not Chinese Notes: For details on the software instructions, please refer
characters or other special symbols to the slicing software manual in the memory card!
XGBRERAUTFEHEMF, FeeONFHEMIFHRGS REBRT RHFERIRAIEE, ENEE RN A R EERFM!




Circuit Wiring =iz

X axis motor port
XEEEAIED

Y axis motor port
Vi D

Z axis motor port

ZHEAED

Extrusion motor port

BrEyuEn

Memory card slot

TFiERFIE

|

|

=i

Controllable

fan port

AEREEA

Fuse
RS LL

Power port

BIRRAO

@ 85 8JH/85H 358 53

E

Micro USB port
Micro USB#0

H—»| Screen port
ERFEO

ol

Reserved BL-touch port

i)
=
o — |

FREEBL-touch#%

Nozzle thermistor port
BB B IRIE O

UI = =
| s gy | s jus I8 n} jus nj ui nj
A A5 I T T

Normal fan port Hotbed Nozzle wire l l l J L
ﬁﬂm}’%cf wire port port Filament X-axis limit | [Y-axis limit | [ Z-axis limit
" ” AERZED sk 4kiEn sensor port| [switch por | [switch port | | switch port

BRRHET | [XSPROCFT | [VERPRAIFF | | ZBAPRIZFF

#0O XiEO ESil ES:{m|

Hotbed thermistor port
PARFABYEBIREO




Trouble-Shooting

Storage-card

1. Wipe Storage-card
2. Format Storage—card
3. Replace Storage—card

1+ Becomect the cablon

1. Rcosmect the cables

Timing
Ll

1, Bastart the slining
LH.HH Ih'lu..ihnh.[h ||Ibkﬂ

Extrusion

gear loose

1. Secure the screw on the top of the extursi- | |

on gear

1. Cless the filanmat
2. Replaca Filament

I+ Necensce the cables
2. Mhech via the replacemant mstbod




1. B+
2 W AEE R -
3 EMEHE

I EEERE AR R F—

e —
2, EREERARE

1. @M
2 ANESELE

1. REHFH 5 ER TR

2 L ! o
G0 oSG




Due to the differences between different machine models, the physical objects and the final images can differThe
final explanation rights shall be reserved by Shenzhen Creality 3D Technology Co., Ltd.

EERHEARE, LS ERREBMES, BEAZYMIE, SERRRYIHB=ERSARASME.

SHENZHEN CREALITY 3D TECHNOLOGY CO.,LTD.

18F, JinXiuHongDu Building, Meilong Blvd., Longhua Dist, Shenzhen, China 518131
Official Website: www.creality.com

Tel: +86 755-8523 4565

E-mail: info@creality.com cs@creality.com

RYMEIB=EMKRARLE

AT R RAE BRI X E RS AR 18F

NEIRAUE: www.cxsw3d.com @ c € = {‘
) e




